
 
 

 
 

 
 
 
 
 
 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
GUELPH | OWEN SOUND | LISTOWEL | KITCHENER | EXETER | HAMILTON | GTA 

1260-2ND AVE. E., UNIT 1, OWEN SOUND ON N4K 2J3  P: 519-376-1805    WWW.GMBLUEPLAN.CA 

FINAL 

GMBP Fi le: 214128 

 

November 6, 2015 

Town of South Bruce Peninsula 

2015 Water, Wastewater and Stormwater 

Master Servicing Plan Study 

and Gould Street Sanitary Sewer Upgrade  

Class Environmental Assessment  

Prepared by: 



 
  Town of South Bruce Peninsula 

Wiarton Master Servicing Plan for Water, 
Wastewater and Stormwater Services 
November 6, 2015 

 

Page | i  

 

Executive Summary - Introduction 

Background 

Wiarton is a small community located in the Town of South Bruce Peninsula on the west shores of 
[...]
A guiding principle for the design criteria is to ensure that demand projections are accurately predicted 
with an appropriate level of safety and risk management.  This overall principle also ensures that 
infrastructure has sufficient capacity to meet the growing needs of the Town and does not impede the 
approved/planned growth.   
 
The design criteria was reviewed as part of this Master Servicing Plan to ensure water demands are 
accurate and will support sizing and timing of future infrastructure such as pipes and facilities.  
 
The development of design criteria utilized historical billing data in combination with Ontario Ministry of 
Environment and Climate Change (MOECC) Design Standards and Guidelines.  Level of service and 
water policies were discussed and established at the outset of the project. 
 
Table 2 summarizes the Town of South Bruce Peninsula water design criteria used at a Master Servicing 
Planning level. 
 

Table 2.  Water Design Criteria 

Scenario Average Day Demand Maximum Day Factor1 Peak Hour Factor1 

Existing Residential / 
Employment 

450 L/employee/day 
2.25 

(for communities of size 
2,001-3000) 

3.38 
(for communities of size 

2,001-3000) 

Future Residential / 
Employment 

450 L/person/day 
2.0 

(for communities of size 
3,001 – 10,000) 

3.0 
(for communities of size 

3,001 – 10,000) 

1 Based on MOECC peaking criteria. 

 
System fire flow requirements were based on MOECC criteria as follows: 
 

 Existing Conditions: 110 L/s fire flow for 2 hours for a population of 2,291 (used 3,000) 

 Future Conditions:  159 L/s fire flow for 3 hours for a population of 5,729 (used 6,000) 
 

3.1.1.1 Water Treatment Plant 

Treatment plant capacity needs were based on maximum day demands. The capacity of the high lift 
pumps (at the WTP) were also based on maximum day demands.  

3.1.1.2 Watermains 

The Wiarton full pipe hydraulic model was used to assess the ability of the water distribution to deliver 
adequate flows and pressures throughout the Town as well as to further refine watermain capacities. 
Additional criteria considered typical of best practices were also referenced to establish existing and 
future watermain capacities. These criteria are as follows: 
 

 Watermains that are part of the local distribution system are sized for the greater of maximum day 
demand plus fire or peak hour demand; 

 Watermain sizing is based on flow and pressure requirements which include maintaining 
pressures in the distribution system between 40 psi (275 kPa) and 100 psi (700 kPa); and, 

 Trunk watermain capacity expansions are based on service level (e.g. pressure, velocity, head 
loss). Oversizing shall be considered in areas where potential growth and build out is expected to 
occur. 



 
  Town of South Bruce Peninsula 

Wiarton Master Servicing Plan for Water, 
Wastewater and Stormwater Services 
November 6, 2015 

 

Page | 27   

As such, two hydraulic modelling scenarios were evaluated to confirm watermain requirements: 

 Maximum Day 

 Maximum Day plus Fire 
 

Results of these scenarios under baseline, future and future with local looping improvements are provided 
in Appendix D1. 
 

3.1.1.3 Water Pumping Stations 

Upper zone booster pumping station capacity needs were based on the greater of peak hour demands or 
maximum day demands plus fire flow. 
 

3.1.1.4 Water Storage Facilities 

Water storage capacity needs were based on the Ministry of Environment and Climate Change (MOECC) 
storage requirement criteria. System fire flow requirements were developed based on a review of industry 
standards and Fire Underwriters Survey (FUS) criteria for the purpose of this Master Servicing Plan, as 
follows: 
 

 Single Family Homes:  37 L/s 

 Multi-Family Homes:  75 L/s 

 Town Centre / Institutional: 120 L/s 
 

3.1.2 Costing Methodology 

3.1.2.1 Unit Rates 

Unit cost rates were used as a baseline approach in determining estimated linear project costs.  The 
linear unit rates used for this Master Servicing Plan are based in 2014 dollars and take into consideration 
southern Ontario prices of labour and availability of materials.  The unit rates are the result of preparing 
multiple Master Planning Studies and have undergone independent peer reviews in order to further refine 
and ensure overall accuracy of the cost estimates. Estimates were favourably compared to costs of 
recent capital projects within the GTA and southern Ontario to support validation of the unit rates. A 
summary of the linear unit water costs for the Master Servicing Plan is provided in Appendix F.   
 

3.1.2.2 Operation and Maintenance Costs 

Operation and Maintenance Costs (O & M) have been qualitatively considered during the evaluation of 
servicing alternatives.  The development of alternatives has strived to reduce O & M costs wherever 
possible.  For example, the ongoing operation and maintenance costs of a pumping station or storage 
facility will have a larger financial impact than one that does not include one. 
 

3.1.2.3 Final Project Costs 

This Master Servicing Plan includes the calculation of capital costs for all proposed projects.  These costs 
were calculated using a combination of methods.  For the majority of the water projects, a base 
construction cost was obtained using either unit rate construction cost based on pipe diameter or unique 
project analysis.  The base construction cost considers several factors unique to each project such as 
approximate depth of installation, creek, railway and highway crossings, tunneling requirements, 
Greenfield versus urban construction and various other construction challenges.  Design, administration, 
contingency and non-recoverable HST costs were added to arrive at a final project cost.  Detailed costing 
sheets were developed to support the financial evaluation for each linear and facility projects. The final 
project costs are shown in the Capital Program within Section 3.5.1. 
 

  



 
  Town of South Bruce Peninsula 

Wiarton Master Servicing Plan for Water, 
Wastewater and Stormwater Services 
November 6, 2015 

 

Page | 28   

3.2 Existing Water System 

Wiarton draws all of its municipal water supply from Georgian Bay and treats it at the Wiarton Water 
Treatment Plant (WTP) located at the north end of Bayview St at Colpoy’s Bay. The plant is operated by 
the Ontario Clean Water Agency (OCWA). The Wiarton WTP also provides treated water to Oxenden (via 
the Wiarton system) and Oliphant (via truck transportation). Oxenden consists of seasonal and 
permanent homes with 171 connections and 23 vacant lots. Oliphant consists of approximately 225 
residents. 
 
The water distribution system in Wiarton is based on two (2) pressure zones: the lower zone servicing the 
major portion of Wiarton, and the upper zone servicing a small area to the north between Division St and 
Jenny St. There is one standpipe that provides storage for the lower zone and a local booster pumping 
station that services the upper zone.  
 
The existing water system and its pressure zones are shown in Figure 5. 
 

3.2.1 Existing Water Infrastructure 

3.2.1.1 Water Treatment Plant 

The Wiarton WTP has a design capacity of 5,400 m3/day. The final treated water is discharged to the 
distribution system via a high lift pump with a capacity of 5,140 m3/day (62.3 L/s); a standby pump is also 
available7. 
 
There are two raw water intakes: a main intake and a back-up intake. The main raw water intake pipe is a 
450 mm diameter pipe extending 180 m into Colpoy’s Bay (Georgian Bay) east of the plant. The backup 
raw water intake is also a 450 mmm diameter pipe extending approximately 45 m into Colpoy’s Bay east 
of the plant.  
 
A raw pumping station equipped with four (4) pumps rated at 31.3 L/s and 9.8 m total dynamic head 
(TDH) are used to draw water from a two-cell raw water well. Three pumps are usually in operation at any 
given time.  
 
The high lift pumping station is equipped with two (2) pumps (one duty, one standby) rated at 59.5 L/s 
and 77.7 m TDH. 
 
The WTP building is approximately 26.7 m x 18.2 m and contains the low lift and high lift pumping 
stations, two (2) flocculation tanks, filters, chemical storage and pumping equipment, standby diesel 
generator, office, laboratory and control and instrumentation equipment. 
 
Two direct filtration, dual-media (anthracite and sand), gravity filters each rated at 2,700 m3/d are used to 
filter the floc. Each filter is equipped with a filter backwash pump, an agitator and an underdrain system. 
The filtrate is chlorinated again prior to the water entering the clearwell. 
 
There is one un-baffled clearwell divided into two compartments with a total useable storage volume of 
approximately 751 m3. 
 
A sodium hypochlorite disinfection system provides both primary and secondary disinfection. The free 
chlorine residual in the treated water leaving the plant provides a method for secondary disinfection. 
 
An activated carbon feed system for taste and odour is installed but has not been used to date. 
 
Two ultraviolet (UV) disinfection reactors are also used to provide primary disinfection at the plant. They 
are located on the high lift discharger header.  

                                                      
7 OCWA. 2014. Wiarton Water Treatment Plant – Large Municipal Residential Drinking Water System – Schedule 22 

Summary Report for the period of January 1, 2014 to December 31, 2014.  



214128-4-W
September 2015

Data Source: Town of South Bruce Peninsula
Scale: 1:20,000 | NAD 1983 UTM Zone 17N

Existing Water
Infrastructure and
Pressure Zones

Wiarton Master Servicing Plan
for Water, Wastewater and Stormwater Services
and Gould Street Sanitary Sewer Upgrade 
Class Environmental Assessment

BE
RF

OR
D 

ST
GO

UL
D 

ST

FRANK ST

ELM ST

MARY ST

GEORGE ST

BA
YV

IEW
 ST

WILLIAM ST

MC
NA

UG
HT

ON
 S

T

BR
OW

N 
ST

ISA
AC

 ST

CL
AU

DE
 ST

JO
HN

 ST

JENNY ST

WA
TS

ON
 ST

AMES ST

Sources: Esri, HERE, DeLorme, TomTom, Intermap, increment P Corp., GEBCO, USGS, FAO, NPS, NRCAN, GeoBase, IGN,
Kadaster NL, Ordnance Survey, Esri Japan, METI, Esri China (Hong Kong), swisstopo, MapmyIndia, © OpenStreetMap contributors,
and the GIS User Community

Legend
Existing Watermain
Upper Pressure Zone
Lower Pressure Zone
Property Parcel
Master Servicing Plan Study Area

´

lborowiec
Textbox
Figure 5 - Existing Water System



 
  Town of South Bruce Peninsula 

Wiarton Master Servicing Plan for Water, 
Wastewater and Stormwater Services 
November 6, 2015 

 

Page | 30   

3.2.1.2 Water Distribution System 

The Wiarton distribution system has approximately 1,062 service connections and services an estimated 
population of 2,300 residents. There are approximately 23.5 km of watermains and approximately 87 fire 
hydrants. Approximately 54% of the piping is comprised of PVC and the remaining 46% is cast iron and 
ductile iron. Watermain sizes range between 100 mm and 350 mm diameter, with almost half being 
150 mm. 
 
A Booster Pumping Station (BPS) located at the north limit of Gould St (Upper Zone) services 
approximately 80 homes on Gould St, Daniel St, and Jenny St. This BPS is equipped with one duty pump 
and three fire pumps for a total rated capacity of 3,920 m3/day. The pumps boost pressure to 
approximately 52 psi to service these homes that are above 212 m in elevation. 
 
The Water Standpipe is located on Gould St, adjacent to the Booster Pumping Station, and has a 
capacity of 2,895 m3. The bottom elevation of the standpipe is 232 m and the approximate top water level 
is 246.8 m. 
 

3.2.2 Hydraulic Water Model 

Analysis of the current and future water distribution system was undertaken using a hydraulic simulation 
model developed as part of this MSP. This model was built using GIS data provided by the Town and was 
further enhanced by referencing information such as pipe inverts in construction/as-built drawings. The 
existing model includes approximately: 
 

 179 pipes 

 135 nodes 

 1 storage facility 

 1 pumping station 

 1 water treatment plant 
 

3.3 Assessment of the Existing and Future Water Infrastructure 

The first step in the detailed analysis of the Master Servicing Plan is the assessment of the existing 
infrastructure capacity and conditions.  Establishing accurate existing conditions will ensure further 
accuracy of the future recommendations.  It should be noted however, that no flow analysis was done to 
verify C-factors or fire flow pressures. Once the existing system conditions were established, the impacts 
of future growth demands on the water distribution system were analyzed to develop and evaluate 
servicing alternatives. 
 
The following sections describe the current infrastructure constraints, as well as opportunities for 
developing and expanding the water system to meet growing demands to the 2029 planning horizon. 
 

3.3.1 Opportunities and Constraints 

A review of the latest 2014 Annual Summary Report provides a comparison of average and monthly 
maximum daily flows of the approved capacity in the System Approval. The report shows that the WTP 
consistently operated within the limits of its rated capacity in 2014, reaching 35% of rated capacity in the 
peak month of July.  
 
Water Distribution System 
 
In general, the water distribution has adequate capacity to deliver water at acceptable service levels, 
though there are some areas at the higher or lower end of the acceptable pressure range.  The hydraulic 
water model was used to identify these areas.  The following Opportunities and Constraints for the 
Wiarton water distribution system were identified: 



 
  Town of South Bruce Peninsula 

Wiarton Master Servicing Plan for Water, 
Wastewater and Stormwater Services 
November 6, 2015 

 

Page | 31   

 
General 

 Future buildout of the South Lands may require additional storage. Storage requirements are 
based on design criteria numbers rather than actual flow data. 

 Opportunities for intensification development will need to be incorporated into the 
infrastructure analysis 

 Based on the existing maximum day demand (2,183 m3/d), the Wiarton WTP is within capacity 

 Based on the future maximum day demand (4,958 m3/d), the Wiarton WTP has sufficient 
capacity to support growth 

 There is sufficient pumping capacity in the Upper Zone BPS to support future growth 

 There is sufficient storage capacity (2,890 m3) within the Standpipe to support existing 
(1,599 m3) requirements but there is a deficit (765 m3) in storage with the 2029 buildout 
requirements (3,655 m3); however, given the uncertainty of the development details for the 
proposed retirement community anticipated for the South Lands development area, it is 
recommended that the Town continue to monitor water demands over time to assess need for 
additional storage. 

 Proposed development must consider environmentally protected features 
 
Operation 

 Opportunity to optimize the use of existing storage, pumping and treatment capacity 

 There are some localized dead ends within the system that are experiencing either low 
pressures and/or limited fire flows. These restrictions can be addressed through localized 
looping of the system. 

 There are some high pressures areas (greater than 90 psi) along the Colpoy’s Bay shoreline 

 There is surplus booster pumping capacity to the Upper Zone 
 

3.3.2 Hydraulic Analysis 

Analysis and water demand from existing and future population and employment growth is based on the 
Town’s growth projections. Population growth including intensification, in the form of population or ‘units’ 
and spatial area, was supplied by the Town. There were no employment projections provided. Existing 
and future demand projections consider the Communities of Oxenden and Oliphant. However, there were 
no growth projections provided for Oxenden and future demands in Oliphant are assumed to be zero after 
an upgrade to their water system. 